Features:

1. Double Wishbone Suspensieon '
Dual Positioning Motor hﬁf%%%mmﬂ
. Graphite Composite Uppe{
. Built-In Refill Differential
. All Japan NMB Ball Bearing
Pre-Built 5/5 or 6/4 Belt FigllJ.r'
(44mm) Low Profile Abs'.t:or'll;|>-e-r'—c-[-r
. (KP1) King Pin Inclination Fe-n-tl.:l-e-/r'—n._%-i 1 T €
. Dual Bearing Hex 12mm Adapt

OCONOOADN

or |
10. (KPI) Drive Shaft | P00 Eom
11. Aluminum Chassis of § =

Instruction Manual:=

RRSiEE | G

@
|Emexn

Official Taobao
RAINATA R

8] 7 [x]

https://3rhk.world.taobao.com https://3racing.shop http://www.3racing.com.hk



Specification / BB$ERIE

BEFORE YOU START

Before building and operating your KIT-CERO ULTRA-ACE, you must read through all of the assembly instructions of this instruction manual and fully understand
them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin assembling.

Make sure you review this entire manual. We cannot accept your KIT-CERO ULTRA-ACE for return or exchange after it has been partially or fully assembled.

HHFIITTAHHEIIT

KIT-CERO ULTRA-ACE D$HIT T EIRIET ZHIICIE DS RIEIEREBUREBIZE A HFMH Y. TR TEE L THY BBREWVWAA—IEEITD LS. STV AV EHEL
FHTEV, 2 TDIRTREFH L BHAHEO>TTEELTHS. TV AV DI TEBIRH TV BULERAZDLBARETE CH BT LA BN D FE L MED—IR,
HNEETHAITITEY LS BEDRIPORMEEE— TEXFLADT. CTEEEVEL,

CUSTOMER SUPPORT

We have made every effort to make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at https://3racing.shop to

find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.

BEFRNDTR—b

BRI IR EURDFRBIE DD B LTEVE I A I DBIRICTERD H 5% R I B[EICIRACING Y R— b F — LD X — )L asjp@3racing.com.hk (HAFE
WG THR FEWEE, e DU TH A | hitps://3racing.shop TIXEHIER . v b7 TOERD®. 4T3 F VY RUZDMOBERDERG LS
BORITE T BRI BERICTIFE LSRRV LS TERRIMIEWN T LET,

SAFETY PRECAUTIONS

Please read the insfruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the
instruction manual at hand. For provide the maximum performance, we have a full line upgrade parts for our KIT-CERO ULTRA-ACE . Using any third
party parts on this model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulfing
directly or indirectly from the purchase, ownership or use of the product.

REHE

RGOS T E TSRS DHICE BREAEZ B G0 CREREBICBRV T EV BRSBAEIEEFHEIFBHHAICEV T VDO TESBTEDLIICHHEL
BHTEL, RRBOMAEEHERT S80I KIT-CERO ULTRA-ACE SR 77 L — RV —X&BRLTHYELTc, E=FEDEH BRACINGT v 77 L — RS M5
D) ZHFENBVETE RBEDRIHE T CIcGAYE T BEEIFERIC. HWISHEENICRRZCBATHE 2 TORERAEPESEIEN.
MBDRRGGLEZCRBTBHIEITBRIET,

Included Items / REICEF LTI T : Specifications / BARZAN Y .
Overall Length/£& : 390mm Chassis Only
B0 45000 Silicone O ST 4450 siicone Ol Overall Width/21g : 188mm
Oil #5000 )V AA IV Oil #450 ) FA )L )
Overall Height/2&: 73mm
Wheel Base/HRA—ILRX—X : 257mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart : Weight/&fsE& : Approx 1220 With Electronic Devices
EHIRIRSIR /b7y T £ h T THAE | #TLUAER: 9 R PP 9! )

http://www.3racing.com.hk

English Version [/ 385BRR : https:/3racing.shop Contents / Eﬁ
. SHEUE. http://www.3racing.com.hk
Japanese Version / E*iﬂﬁﬁ‘ https://3racing.shop
o 1. Front Page / &if P1
Tool Required / AETY—Ib : 2. Specfication / BEAIEE P2
3. Remaining Parts / (1B && P3

1 5mm Hex Wrench 4. Gear Differential Assembly / 77 7 DEUSF P4-5
_ 1.5mm <Ly F 5. Front And Rear Suspension Arm Assembly / 70> b & U745 X7 — LLOBfFF -—--—-P6-7

: e s = I 6.8ag3//%v 53 P8
2.5mm lj_oll Driver Hex Wrench 7.Center Geaf Adaptor & Solid Axle A5§embly/

_ Zemm ;ﬁl}igg&cﬁgx(’j\rﬁer EVE—FT THETE— &V Uy F 79 R OBYHF P9

e R 0 = 8. Front And Rear Bulkhead Installation / 7E1/ | & U7/ )b Ay RO —--———P10- 11

L : ggmm Eg‘ﬁg’f:\‘ 9. Drivetrain Installation / B8/ 2 7 L DB P12

’ 10.Bag4//\y5'4 P13

11. Front And Rear Shock Tower Assembly / 70>/ k & U773y 72 7—0BdF - P14

12. Upper Deck Installation / 7/ 3— 7"y £ OEF P15-16

13.Bag5//\v%'5 P17

PLIERS WIRE CUTTER 14.Front And Rear Knuckle Assembly / 700>/ b & U777y 7)) VBTG F P18-20

TS5V — DAY —=hyZ— 15.0il Damper Assembly / 71 /U4 > S— DB 1F P21-22

16.RC Unit Installation / RCI. = FOERISHF P23-25

— 17. Front And Rear Body Post Assembly / 70>/ b & U7 RF —R R F DERAF - P26 -27

18. Setup Sheet/ &y F 7y T —F P28

;‘J%B;Y_KMFE f;l&s;}ORS 19.Gear Ratio Chart / ¥ 7L A F vy b P29

_ 20. Spare Parts & Optional Parts / AX7/X\—Y & ZF>aF)VIS—*Y | P30-31

_ 21.End Page / EXRHE P32
BODY REAMER TWEEZERS
RTA—)—<— Evtyh

CA =




REMAINING PARTS / 1@ EBam

e D N
CEROULTREL

ACE momtvom chossis @ion
Va1 apardniadelBaldBearing,

2mm Allen Key (1)
2mm ANALVF ()

O

Cero Ultra Diff Bearing Housing
Low Profile (4)

AoV S FIRTY YT
NI a—-a774Ib@4)

Servo Saver 23T (1)
—REA/\—23T(1)

Servo Saver 25T (1)
H—REA/3— 25T (1)

M3 x 8mm Button Head Screw (2)
M3 x8mm RZ Ay RXAJ1) 21—

Cero Ultra Body Shield Upper 75mm (2)
AV b RTF 4=V E7 v IN—75mm (2)

Cero Ultra Body Shield Upper-A (1) /B (1)
O VIS RTF4—IVLR7viIN—-A(1)/B(1)

Cero Vertical Rear Body Post (2)
O BEVT7RTARAR(Q2)

\_

Cross Wrench (1)
JOALVF (1)

Co<

Body Clip (8)
RTa—91)v7(8)

Ball Cap Socket (1)
R=IVFvvTVory b

EIswi U=

e

Ceramic Grease (1)
Sy IR (1)

()

Thread Locker
222

iR
Low Strength / EHE

el Thread Locker(1) Fi410)
Locker B SI= B2 T10)) oil

SV B

\'fiscosity

SR

#450 Silicone Oil (1)

10000 #5000 Silicone Oil (1)
ol #5000 aVFALIV(1) #450 ) avF1IV (1)

SIMIVimB

SISV 5B

Double Sided Sticky Tape (1)

mET—7 (1)




u ‘ Watching the Gear Differential Assemble click here ‘

ACE momizom ehassis @idon

1. Gear Differential Assembly / & 777 7 DBV F O I ———
7 N
-~ O O
M2 x 9.8mm Pin (2)
M2x9.8mm £/ (2) 10T Bevel Gear (4) M3.6 x 9.5 x 0.1mm
I 10TRNJLF77 (4)
E_ff\cirg‘)_ ) ,I;A;a(ii)r(mw(zx) 4mm Differential Outer Joint (2)
O ,\7,,}9\/,7\(2) FITIR—Ta/4 k()

P5 O-Ring (2)
PS50U>% (2)

| BAG 1
™

M3 x 8mm Flat Head Screw (4) Spacer (2)
= W S 1 J—
M3x8mm 75w bAY RRAY 1) 21— (4) ZR—H— (2)

OOk

3.5mm Cross Pin (1)
3.5mm 7 0OXE> (1)

O

M5.1x15.4x0.3mm

18T Bevel Gear (2) M
18TANILFT (2)

Cero Universal Swing Shaft (2)
TR AZN-HIVRAV T vT R (2)

Gear Differential Gasket (1)

Gear Differential Housing (1)
X7FIHRY Y k(1)

38T Bevel Gear (1)
FTTINTIVT ()

38T ANJLFT7 (1)

~

/
/
Step 1 , Step 2
7/
/
7/
P 4 Differential Outer Joint
Ceramic G s S .
£529 5502 Differential Outer Joint P 7 TITIE=TadTh
=57 —— ~
TITIE=ZaqYk 7 Gear Differential Housing
y FTTFINIIVG
7/
M5.1x15.4x0.3mm s
7/

N

Spacer ,
AN—H— »\ %
38T Bevel Gear 7 Ceramic Grease
P5 O-Ring 38T R Ly €53y o5UR
P50 Y 7
/
M2 x 9.8mm Pin P 7
M2x9.8mm &> P M5.1x 15.4 x 0.3mm
% 7 Spacer
) ZR—H—
/ .
18T Bevel Gear (2) % gg 8-3|ng'7
18TANILET (2) 4 4
4 18T Bevel Gear (2) #5000 Silicone Oil

18TANILFT (2) #5000 &)V AF AL

M2 x9.8mm
Pin -
[

=

After installing the 18T Bevel Gear , fill Differential Housing
with enough oil to completely cover the 18T Bevel Gear as
shown in the right diagram.

18TANIVF 7 Z B YT & LIcfElc. ARDOEKSIT18TANILFT
EWEBEEVAVFAINETINT IV TDHRICANTLIEEL,

-4-



u ‘ Watching the Gear Differential Assemble click here ‘

1.Gear Differential Assembly / ¥77 57 QOH {3}

R — N
CEROULTRE

ACE momivnm chassis @iton

I
|
I
I
|
I
I
|
I
I
|
10 Bevel Gear ‘
10TRNJLFT |
|

I

I

|

I

I

|

I

I

|

I

2 Jezpan Wladie Ball Bearing
[ |
M10x15x 4
Step 3 10T Bevel Gear / Step 4 ! Step 5 Beari)r(mg "
10TANILF7 [ TG /
3.5mm Cross P|n ‘ \
M3 x 8mm |

~— 35mm7Eth°/ M36x95x01mm Flat Head Screw :

Spacer 75y Ay FRY)a— |

ANR—H— |

|

M3.6 x9.5x0. 1mm |
Spacer

z&—#— ‘

|

I

|

|

I

|

|

I

#5000 Silicone Oil
#5000 ) aAVF IV

After installing the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the left diagram. Slowly rotate the
Outer Joint to remove any air bubbies
trapped under the Bevel Gears.
10TANIVF T 2B Y 15 £ LTcfRIc,
EROELS I/ OREVERHEZIFEL M IVE
FTINTIVGDRIEANTLEEL,
ANIVFTORICRENTBERY X578

IKT798—934 7 b EPOCYERLTLREEL,

M10x 15 x 4mm
Bearing
R7UVYT

/
Gear Differential Gasket ,
FTTIHARTY b ;

/ Assembled View
y 4057 [

~

M2 x 6mm Button Head Screw (12)
M2 x6mm REZ Ay KX 1) 12— (12)

M3 x 6mm Set Screw (4)
M3x6mmty F X 21—

st

M3 x 8mm Flat Head Screw (8)
M3x8mm 75w kA FRXJ 1) 21—

iy @)

4.8mm Ball Stud L=3.2 (8)
4.8mm R—JV X% F L=3.2(8)

(8)

Front Pivot Ball Mount FA (1) /FB (1)
70V FTFREVIS—FR—IL > FFA(1)/FB (1)

by

Rear Lower Pivot Ball Mount RA (1) /RB (1)
Y7 LAV IN—R—Jb 7> FRA(1)/RB(1)
Rear Graphite Lower Wishbone (2)

Graphite Lower Wishbone (2)
G5774 LMy 1R—

V795774 MLy aR—

46

ol
Ci

@, ]
_ e

> (2

4.8mm Suspension Pivot Bushing (8)
48mmYPARY Y 3V ERY Ty (8)

5.2mm Suspension Pivot Bushing (4)
52mm YRRV a v ERy b Tvi g (4)

Downstop Mount (4)
BIVAMY TR (4)

4.8mm Suspension Pivot Ball (8)
48mm PRIV FERY b R—)V (8)

M3 x 6 x 2mm Spacer (8)

M3 x 6 x 2mm AXR—H— (8)

Upper Wishbone Spacer (8)

TYIN— 4y aR—2 AR—H—(8)

M6 Bowed E-Ring (4)
M6 SHE > (4)

Aluminum Main Chassis 2mm (1)
TIVEAA VY v —22mm (1)

J

-5-



u ‘ Watching the Front And Rear Suspension Arm Assembly click here

2. Front And Rear Suspension Arm Assembly
707k &VTHR7—LORFF

s A, .
CERO ULTRA,

ACE mominmm chassis @ikion
20 Jepan Iiade Ball Bearing

-

REUAY FRY1) 21— L

5.2mm Suspension Grap

Pivot Bushing t *
52mmY ANV 3>
ERy b Iy vy -

&

M6 Bowed E-Ring
M6 SHEU 5

|

I

|

|

|
Downstop Mount

L govztbyrzoy
J

4.8mm
Ball Stud L=3.2
R—IVRAZ v FL=3.2

4.8mm Suspension
Pivot Bushing

48mm YRRV 3>
ERy b Ty vy

4.8mm
Ball Stud L=3.2

R—IVRAZ v FL=3.2
Front Pivot Ball Mount FB

707 b TMIEVIN— ‘
R—IVIU” M FB

J5774 b
TRYAyYaR—>
‘ /

. k. — M3 x 6mm Set Screw
Front Suspension Arm / 702 k- 427 —L M3x6mmty FZZ Y 21—
Left / Zfl M2 x6mm /T Upper Wishbone Spacer
Button Head Screw oi TYN—Dqvva

A= AR—H—

hite Lower Wishbone

r

Assembled View

-

5.2mm Suspension

Pivot Bushing

52mmYP ANV 3>

ERy b Tvovy r
|
|
|
|
I
|

M6 Bowed E-Ring
M6 SHEU T

4.8mm Suspension

4.8mm Pivot Bushing

Ball Stud L=3.2
R—IVAZ Y K L=3.2

4.8mm
Ball Stud L=3.2
R—IVA& Y FL=3.2

Downstop Mount
AIVRA by TRIV b
Rear Lower Pivot Ball Mount RB
U7 TMLE >V IN—R—
WUV FRB

Nofte : Please repeat steps for Right Side assembly.
THRE BIAROMEIIERT Y TER)ERLTEEL,

4.8mm YPARY 3V
ERy b Ty UG

Note : Please repeat steps for Right Side assembly. '@‘HAL
THEEBIABOMEILIER Ty TERURLTIEELY,
Rear Suspension Arm / U7 -4 RA7—L
Left / Z&ffl Set Screw
M2 x 6mm £y FRIY 21—
Button Head Screw
REUANY FRY)1—
Upper Wishbone Spacer
TYN—"TJ1v¥a
K=Y AR—H—

Rear Graphite Lower Wishbone
795774
Ty aR—>

Assembled View
Az A

J




2. Front And Rear Suspension Arm Assembly
b &IVTHRT—LOBIFF

ACE momivom Chossis ediston
2000 Jegpaam iade Balll Bearing

Front/ 70> b

%

M3 x 6 x2mm
Spacer
AN—H—

4.8mm
Suspension Pivot Ball
HRAII ERY bR—IV

Al

M3 x 8mm
Flat Head Screw

TSV ANy FRYYa—
Aluminum Main Chassis 2mm
TIVERARA VY v —22mm

Thread Locker
ESA=4- ]

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
THERE I HRAT-LORMBHERLELRS, LTOBMEE
AL—RTBTENLETT.

Assembled View
43I

/

$ 4

L7

M3 x 8mm
Flat Head Screw
75y ANy FRY ) 21—

M3 x6x2mm
Spacer
AN—H—

4.8mm
Suspension Pivot Balll
BRIV bERY bR-IV

Thread Locker
E4=4 |

)

Assembled View
#HII N

Note: After the suspension arms are assembled, they should be
able to move up and down freely.
TEE Y RT—LOBRIHI DT LE Lfe5, LTo8EE
AL—XTBTENLETY.

J




Parts Include / GlcE 8HB/1\—Y

che Paluniinum¥GhassisEEdiition)
20 Japan Iade Ball Bearing

M3 x 5 x 0.2mm Shim (2)
M3 x5x0.2mm > L (2)

M5 x 7 x 0.2mm Shim (2)
M5x7x0.2mm & Ls (2)

O

M2.5 x 4 x 6mm Spacer (2)
M2.5 x 4 x 6mm AN—H—

Ol

M3 x 6 x Tmm Spacer (2)
M3 x 6 x Tmm AN—4H—(2)

.

M3 x 6mm Flat Head Screw (17)
M3x6mm 75y kAY RXZ1) 21— (17)

e

M3 x 6mm Button Head Screw (6)
M3 x6mm RZ Ay RXAJ1) 1—

e

M3 x 8mm Button Head Screw (1)
M3 x8mm RZ ANy FXF1)1—(1)

(o

M2.5 x 10mm Socket Screw (2)
M25x10mm VY45 y A9 1) 21—

G
4.8mm Ball Stud L=4 (5)
4.8mm R—)VAZ v K L=4(5)

M5.5 x 10 Cooling Fan Mount (1)
M5.5x 1088777 (1)

Ol

5mm Countersink Washer (2)
SmmAF7 VT ITYY v —

)

(6)

)

2

38T Pulley (1)
38T 7—1— (1)

38T Pulley Flange (1)
38T 7—U—=7322(1)

M3 x 6 x 2.5mm Bearing (2) B
M3 x6x2.5mm 771 >4 (2)
N Midship Belt 351 (
\\\y Ty Ry INIL
M5 x 8 x 2.5mm Bearing (5)

M5 x8x2.5mm 77145 (5)

o:

M5 x 10 x 4mm Flanged Bearing (1)
M5x10x4mm 7S5 IRT Y5 (1)

M3 x6m

M10 x 15 x 4mm Bearing (2)
M10x15Xx4mm 71> %5 (2)

Ol

M5 x 7 x Tmm O-Ring (1)
M5x7xTmmOU >4 (1)

Ol

M5 x 6.5 x 2.5mm Brass Spacer (2)
M5x6.5x2.5mm 75 AAN—H—

Ol

M5 x 7 x 1.5mm Brass Spacer (1)
M5x7x1.5mm 75 XAZAXR—1—(1)

Cero Spur Gear Locker (1)
o 2/—F70vH—(1)

Steering Link (1
ATFTFIVTY

)

12T 7—

20T Pulley (1)
20T 7—1—(1)

20T Pulley Spacer (1)
20T7—1) —AR—4

Aluminum Gear Adaptor (1)
TIVEXTT7ET2—(1)

Bulkhead A (2)
NI~y F—A(Q2)

Front Solid Axle (1)
Za>cv )y F797 X1 (1)

M3 x6mm F 42 {K?

CulleO

112T Pulley (1)

mfl———3

B m

~

2) M8 x 12.5mm Steering Post (2)
;351(2) M8x12.5mmRAF7UVFRA(2)

-

Solid Axle Outer Joint (2)
VY ETORIVFI2—=T3142+(2)

m Titanium Low Proflle Machined Screw (2)
EMIRY (2)

)

Steering Arm-L (1) /R (1)
ARFT7VT7—L-L(1)/R(1)

Ol

Cero Ultra Diff Bearing Housing
High Profile (4)
AUV RS TATIRTIVY

J—(1) INIIVGTNATaT 71 (4)

Cero SSK Shaft (2)
+£OSSK+ 7 + (2)

Cero Aluminum Motor Mount (1)
TIWEE—2—<U2V ()

Rl

Bulkhead B (2)
NIV A~y F—B(2) /

-8-



u ‘ Watching the Solid Axle Assembly And Center Gear Adaptor click here ‘

3. Center Gear Adaptor & Solid Axle Assembly ZCE smmmnam coosss somos
Y 2—XT7T7FT2—& V)Y FTIRIV QBIFF T ——————

‘e Step1 ' Step2 )

38T Pulley

38T /—U—

M10x 15 x 4mm
Bearing
7Y T

\
[
|
\
[
|
| Thread Locker
ESA=E4]
Solid Axle Body 4
YUy R7Y s

ZIVRT 1 — 7 M3 x 6mm
7 Button Head Screw
A 7 REUAY KR Ya—
38T Pulley Flange , 4

—_—) — 5~
BT—V=75¥7, Solid Axle Outer Joint
VY TRV 92— 3aA4 Vb

M3 x 6mm

Button Head Screw 4

REUAY FRY)1— P 7

s
/
Ve Thread Locker
P 7 R Solid Axle Outer Joint
P VYUY bTFIRIVTIE—TVaA4 b
/
/ M3 x 6mm P
Ve Button Head Screw Y
Y REUANY FRT ) 1— v
s
s
s o
2 M10x15 x 4mm P Assembled View
4 Bearing , -
P TG y 41
V. . e e e e e e — — — — — — — — — — — — / 777777777777777777777777777
-

Step 3

M5 x 10 x 4mm
Flanged Bearing
TSVINTIVY

20T Pulley Spacer /
20TT—Y—AR—H—

20T Pulley /
20T 7—1—

M5x7x1.5mm

Brass Spacer
TS RAR—H—
s

M5 x 8 x 2.5mm / P

Bganng ) / Aluminum Gear Adaptor

i 4 TWIETTETE—

s
s
s
s
/
s
s
s
/
s
s
/
/ -
7 112T Pulley s
- 12T 7—1)— e Assembled View
2 ——
v P :%H.—‘L




u ‘ Watching the Front And Rear Bulkhead Installation click here

4. Front And Rear Bulkhead Installation
707k &UTIRIVIAY FORR{HF ACE momemn ooen e

M5.5 x 10 Cooling Fan Mount
M55x10 887777 b

f
Step 1 Step 2

M2.5 x4 x 6mm Cero Aluminum Motor Mount
Spacer A 7IVZE—2—IUVb
AR—H—

M3 x 8mm

Button Head Screw

REIANY FRY 11—

e
Ve

M2.5 x4 x 6mm e
Spacer P -
AN—H— _

M2.5 x 10mm -
Socket Screw P -
Voyy bR a1— _ Midship Belt 351
- Ty FYy TNV b 351
Ve
7
7
7
/ Midship Belt 351
e Sy Ry INILE 351
e
e
Ve
7
7

M5 x7x0.2mm
Shim Ve
PN

Thread
Locker

Thread Locker
ES=P%4: ]

M3 x 6mm

~ Button Head Screw P -
REUANY RRT ) 1— s
s
Ve
M5x7x1Tmm . -
O-Ring _

ouvy

Cero Spur Gear Locker
O AN—F7OvH—

M3 x 6mm
Flat Head Screw

IV rAY FRY 11— j




u ‘ Watching the Front And Rear Bulkhead Installation click here

4. Front And Rear Bulkhead Installation

787k & U7 INIVIANY FORSTLF

H C e Alpminom Chassis Glition

i
M3 x6x2.5mm 4

Bearing
7Yy

siha

M3 x 5x 0.2mm 4

>
e

Shim
PZN

20 Jepan Tiade Ball Pearing
g | | N
I
4.8mm M3 x 6mm [
Step 1 Ball Stud L=4 ‘ Step 2 Flat Head Screw |
R—IVZE Y FL=4 | 77v Ny FRTYa—
M3 x6x Tmm ‘
Spacer |
AN—H— Steering Link ‘ ‘
RFTITIVYT | |
J
- |
-
- | |
ST _® |
/ [ 5mm Countersink Washer 4. | ( \
- 5mmAFTUVITTYy I v— | Bulkhead B
- ! LT~y K—B
- | |
-
- \ |
7
- ! 4 !
4.8mm - M5 x 8x2.5mm
Ball Stud L=4 ~ M3x6mm [ Bearing ‘
R—IVR&y Fl=4 7 Titanium Low-Profile Machined Screw | TG \
P FEUEEMIEY | |
I |
Step 3 ‘ M5 x 6.5 x 2.5mm Agﬂi ! Bulkhead A
| Brass Spacer | NIVIAY F—A
Nt —
| TIRANY ‘ 4.8mm Ball Stud L=4
| | k4.8mm R—IVAZ Y K L=4 )
| I
iy | |
3 | |
| I
I |
| |
| I
I |
| |
| I
I |
| |
| I
I |

Bulkhead A
NIV A~y F—A

Bulkhead B
NIbg Ay F—B

Steering Arm -R
RFT7VIT—L-R

Steering Arm - L

RFTIVTT—L-L

M5 x 8 x2.5mm
Bearing
7V

M8 x 12.5mm
Steering Post
RAFTIVIRZ b

é

_—1

M3 x 6mm
Flat Head Screw

y

75Y ANy FRY)21—

-11-




u ‘ Watching the Front And Rear Shock Tower Assembly click here ‘

5. Drivetrain Installation / BREh/ R 7L OE{FLF

che Yalluniinum¥GChiassisEEdition)
210 Japan Tiade Ball Bearing

Cero Ultra Diff Bearing Housing High Profile
AN S TAIRTIVITNIIV T NATAT 7LV

\oﬁ.‘kﬁL 0

Cero Ultra Diff Bearing Housing High Profile
aAVIVNS FTATRTIVTNGIVGNATOT74)b

Assembled View
FAZ A

-

Default Belt Tension Setting

BENIVE T avEE

Cero Ultra Diff Bearing Housing High Profile
LAWK S T IRTIUT NGIVTNATAT 7LV

Mot

Cero Ultra Diff Bearing Housing High Profile
TAVIVES FAIRTFIVGTNIIVT NATAT7ALIb

Assembled View
Az A

Note Position
BEFE

Front
Zavk

Rear
7

-12-



1] O [ =2 C o 81 ﬂCé' Aminnm Chassis @dion
Parts Include / & GlcEZ HB/I\—Y (€ muninmn e
my Sy Ol
M3 x 4mm Set Screw (8) 4.8mm Ball Stud L=6 (12) M3 x 6 x Tmm Spacer (8)

M3x4mm -ty F X 1) 21— (8)

M2.5 x 6mm Socket Screw (4)

M25x6mm Y4y f X1 21— (4)

Qi

M3 x 5mm Upper Deck Bolt Screw (6)
M3 x5mm 77 v IN\—FT v F RIV % (6)

e

M3 x 6mm Button Head Screw (16)
M3 x6mm RZ ANy FXT1) 12— (16)

(o

M2.5 x 10mm Socket Screw (4)

M25x10mm Y47y f X1 12— (4)

4.8mm R—)bRA % v F L=6(12)

4.8mm Stabilizer Ball (4)
4.8mm R Z2ES A HF—KR—Jb (4)

Stabilizer Locker (4)
ARREZAY—Oy h—

=

4.8mm Ball Joint (4)
4.8mm R—)bT 3L+ (4)

M3 x 6 x Tmm AXR—H—

o

M4 x 7 x 2.5mm Bearing (4)
M4 x7x25mm A7) >%5 (4)

8)

b B

Front Shock Tower-A (1) /B (1)
A kravo27—-A(1)/B(1)

v >t Al

Bulkhead Cover - A (2)
NIV~ RAIN—-A(2)

N\

1.0mm Stabilizer (1)
1.0mm X2 ES 15— (1)

Bulkhead Cover - B (2)
NIV A~y FAHIN—-B(2)

b

Twist Bar 19mm (2)
YA X RN—19mm (2)

Cero Ultra Graphite Upper Deck 55 (1)
avIV S G537 74 8 T yviN—TvF55(1)

Rear Shock Tower-A (1) /B (1)
-A(1)/B(1)

V723w iy27—

1.1mm Stabilizer (1)
1.1mm X2 ES 15— (1)

-13-




6. Front And Rear Shock Tower Assembly

ﬂ C € Alpminom Chassis Edition

787k & V73927 —0mFF 0 S0 Madis Ball Bearing

/( 4.8mm ) /' \

Ball Stud L=6 M3 x 6mm

AR—IVAZ v K L=6 Button Head Screw
RaUANYy FRUUa1—

M3x6x Tmm ‘

Spacer

AN—H—

Bulkhead Cover - B
NIVI~\y FAIN—-B

4.8mm Ball Stud L=6
4.8mm RA—JVRXZ Y K L=6
Front Shock Tower - A
Jav b3y ya27—A
QAZ'E ’;gmm Note : Please repeat steps for Right Side assembly.
i bR 1 TERRIHADEIIRRT Y TEBVRLTEEL,
—
Ball Stud L=6

R—IVAZ Y FL=6
M3 x 6mm

Button Head Screw
REAIANY FRY 11—

M3 x6x Tmm
Spacer
AR—H—

4.8mm
Ball Stud L=6
R—IVRZ Y FL=6

Bulkhead Cover - A
NIVIAY FHNR—-

Rear Shock Tower - A
U723vy27—-A

M2.5 x 6mm
Socket Screw
iy bR a—
Nofte : Please repeat steps for Right Side assembly.
\ THARBIABOHEILIERA Ty TEBVERLTEEL, j




u ‘ Watching the Front And Rear Stabilizer Assembly click here

=~
7. Front And Rear Stabilizer Assembly ACE ot cis aamion
7Yk &ITRAZESAF—DR{FIF

2000 Jepen liade Ball Bearing

(| N

M3 x 4mm
Set Screw
ty bR 21—
a’l;])r(l;; 2.5mm 4.8mm
1.1mm Stabilizer NOPZ, o ok
1.1mm A2 ES 14— i

? . ? i—
Stabilizer Locker 8
ARESAF—OyhH— 8mm
Stabilizer Ball
Assembled View abilizer Bal

> ZRESAHF—R—)b
#A

M3 x 4mm
Set Screw
Yy bRV 21—

M3 x 4mm
Set Screw
ty bR U2—
g"é’r‘;; 2.5mm 4.8mm
1.0mm Stabilizer NPT B o ok
1.0mm R2ES A H#— i
? . ?ﬂ —
Stabilizer Locker 4.8mm
A4 —0vhH— Stabilizer Ball
Assembled View R2ESAY—R-Ib
#AX
— |
ror
M3 x 4mm
Set Screw

ty bR 21—

Note: M3 x 4mm Set Screw does not need to
be tighten,just need to slightly touching
the stabilizer.
THE I M3xdmmty FRIY1—ERZ2ESA
HF—%@<ay 7 LEVTLREEWN. £y
RO 1—RERAR2ESAHF— LB G
\ 2fcb. F—7—T7. )

-15-



G TN

u ‘ Watching the Front And Rear Stabilizer Assembly click here

7. Front And Rear Stabilizer Assembly ZCE  stmsam s soms
7Yk & VT RAZESAF— DT A S Wty Bl saving

4 )

M3 x 6mm Button Head Screw
M3x6mmREZ Ay FR7U1—

M2.5 x 10mm Socket Screw
M25x10mm Y7y fRT Y a1—

/%

YA R FN—=19mm

M3 x 5mm Upper Deck Bolt Screw
M3 x5mm 7 v I\—F v F RV b2

M3 x 6mm Button Head Screw
M3x6mm RZUAY KX 11—

Cero Ultra Graphite Upper Deck 55
TAIIWNS TST74 b TyIN—F v F55

Twist Bar 19mm
VAR FN—=19mm

M2.5 x 10mm Socket Screw
M25x10mm Y7y bR Y 1—

Assembled View
40T [N

-16-



\—/ N R
CEROULTRE

Parts Include / #micEZ&HB/IN—Y

ACE mominmm chassis @ion
20 Tepan lilede Bal Bearing

M3 x 4mm Set Screw (2)
M3x4mm -ty F X 1) 21—

e

M3 x 6mm Button Head Screw (6)
M3 x6mm RZ Ay FRY1) 21—

o

M3 x 12mm Button Head Screw (2)
M3 x 12mm RZ Ay RAY1) 21—

O

4.8mm Ball Stud L=9 (2)
4.8mmAR—JVb A2 FL=9(2)

M4 x 16mm Turnbuckle (4)
M4 x 16mm 2—>I1\v 7 )b (4)

(v

Cero Ultra Outer

Shaft Hub 3mm (4)
tOaOoIV S TUE—
% 7 FI\T3mm (4)

Cero Suspension Pivot Ball 4.8mm (2)
A Y ARV 37 ERY FR—IL 4.8mm (2)

I

Cero Suspension Pivot Ball 5.2mm L=4.5 (4)
O HYARY Y 3> ERY bAR—IV5.2mmL=4.5 (4)

®

Cero Suspension Pivot Ball 5.2mm L=6.5 (4)
O YRRV 3Y ERY bR—)b52mmL=6.5 (4)

Ol

M3 x 5 x Tmm O-Ring (4)
M3x5x 1TmmOY > % (4)

Ol

M3 x 6 x 3mm Spacer (10)
M3 x 6 x 3mm AX—1—(10)

(6)

)

32mm Turnbuckle (2)
32mm Z—>/\v )b (2)

1 g W 1]
38mm Turnbuckle (2)
38mm Z—>I\v )b (2)

Cero Ultra Body Shield Upper-A (1) /B (1)
A YIS KT 2=V T viN—-A(1)/B(1)

M6 x 10 x 3mm Bearing (8)
M6 x 10 x 3mm N7 1) > 45 (8)

4.8mm Suspension Pivot Bushing (8)
48mmPARY Y 3V ERY FTvrv T (8)

Cl J\

Upper Wishbone Spacer (8)
Cero Ultra Knuckle Plate - A(2)/B(2) 2

TYIN— 4y aR—2Y AR—H—
oo I~7ﬂ-/7)l/7°l/ I~A(2)/B(2)

Cero Ultra Body Shield Upper 70mm (2)
aOvIV S RT7 42—V E7 v I\—70mm (2)

4.8mm x 16mm Ball End (8)
4.8mmx 16mm R—)VT > K (8)

Front Upper Wishborn Ball Cap 5.2mm (4)
ZAYETYIN—T 1y T2
R—> R—IbF+v v 7 52mm (4)

ry

Cero Ultra Knuckle (4)
OvIV kS Fv oL (4)

Front Upper Wishbone B (1)

7OV b7 viIN—T0 4 v a2 R—VB(1)

Front Upper Wishbone A (1)

ZaVc7yiIN—o v aR—VA(1)

'

Rear Upper Wishbone A (1)

UT7TvIN—04vIaR—2A(1)

A

Rear Upper Wishbone B (1)
U?Twﬂ—ﬁ4991$—yBuL/

-17-



u ‘ Watching the Front And Rear Knuckle Assembly click here

8. Front And Rear Knuckle Assembly > .~ -
782k &VT7FI1VOEFT iz

20 Japan Iade Ball Bearing

[
Ste p 1 Ceramic Grease

tIIvIIUR
11.0mm
Front Upper Wishbone A ') N
787 7 M4 x 16mm Assembled View
Ay aAR—=2 e~ tu RS
2=V Nv b ,@\H_‘L R —
s

Upper Wishbone Spacer
TYN—Tqya

K= AR—H— \c,

™~ Upper Wishbone Spacer

| TYIN—Tqva v
I

|

v

A= ZAR—H—

Step 2

4.8mm Suspension

Pivot Bushing ~

48mm YAV 3>

ERy b ITv G o
s

Front Upper Wishborn Ball Cap 5.2mm
JAYETYN—D1vTa
R—> R—JbF+v 7 52mm

s
\ 2.0mm Hex Wrench 7
(Not Included) |
20mmAfALYF
(HRAIIRFEENTEYE LA, ) ‘ Note : Please repeat steps for Right Side assembly.
| THERBIAROMILIER Ty TEEELTZEL,
\ \ )

4 | N
Step 1 B oo

10.5mm

Rear Upper Wishbone A

T T vIN— M4 x 16mm

T4y aR_VA Turnbuckle

=Ny 1L
Assembled View
Upper Wishbone Spacer %\H Arfp
TYN—TUqv¥a <
K= AR—H— \o s
s
| Upper Wishbone Spacer Ve
‘ TYINN—T4va 4
. K=y ZR—4— -
Y s
s
s
s
s
s
. Step 2
4.8mm Suspension -
Pivot Bushing 7

48mm ¥ ZARYvay 7

ERy b ITvIvs

Front Upper Wishborn Ball Cap 5.2mm

ZAVETYIN—T1va

R—> R—)bF v v 7 52mm

2.0mm Hex Wrench

(Not Included)

20mmAABLYF 2

(HAIIBEENTEYERA. ) s
s

THERBIBBOMEIIERT Y TEMRRLTIEE L,

N a Y,
-18-

[ Note : Please repeat steps for Right Side assembly. ]




8. Front And Rear Knuckle Assembly
702k &VTTFy7IVOR T

ront Knuckle / 7Ok -F+v21b
Left / Efa

Step 1

ACE mominom chassis @iizion
0 Jepan Tiade Ball Pearing

~

4.8mm x 16mm 4.8mm x 16mm
Ball End 38mm Turnbuckle Ball End

R—IbT K 38mm 2 —> 1Ny 71k RoTF

— e w0

Step 2

LOPARYY Y
7 ERy bE—L52mmL=65

|
|
|
Cero Suspension Pivot Ball 5.2mm L=6.5 |
|
|
|

~

~
M3 x 6 x 3mm Spacer > o
M3x6x3 N—H— >
‘/ X6x3mm X ~ . . X 2
—
~ 24.5mm
~ .

3 x6mm /t Step 4 ~ Assembled View
Button Head Screw ~ R
KAy KRG 1— > #HAI [N

Plate B _ Cero SSK Shaft
hd=LoJ 1 o +0assK v 7 b
FvIIVTL—FB

Cero Ultra Knuckle
wOvIbb> Fv oL

(Not Included)
WEIEEFN

|

|

I

|

|

I

|

|

Cero Ultra Knuckle |
|

|

I

|

|

‘ \
Cero Suspension Pivot Ball 5.2mm L=4.5 ‘ THYEEA. )

AP ARV a3y

/ ERy kR—L 5.2mm L=4.5

Note: Please drop a bearing oil
each time before runs

M6 x 10 x 3mm TEB ATV ITAAIVEE
_ 7 Bearing TRICBEES LTIEEL,
_ TG N
-~
-~
-
-~
-~
-~
-
P M3 x 6 x 3mm
- S
- M6 x 10 x 3mm g
- Bearing
- NP
-~
_ - M3 x 6mm
Cero Ultra Outer Button Head Screw i
Shaft Hub 3mm REvAy FRH 21— Assembled View
M3 x5x Tmm EAVIVES TUR— ” _‘;_
O-Ring_ > 7 FNT3mm 4.8mm Ball Stud L=9 AL
ov¥y 48mm R—VR Ry FL=9 Note : Please repeat steps for Right Side assembly.
TEE BIABOEILIERT Y TEREVIRLTIIEEL,
,,,,,,,,,,,,,,,,,,,,,, e
/
Step 3 Step 5
Cero Ultra Body Shield
Upper 70mm
Rd=L 1 S e

< — IV K77y /X— 70mm

M3 x 4mm
Set Screw
ty bRV a1—

Cero Ultra Body
Shield Upper A
AUV ES RTFa
I=IVRT7vIN—A

3mm %

Y IR
A\

Nofte : Please repeat steps for Right Side assembly.
AR R AMOMILIER T Y TERUIRLTLIZE LY,

-19-



) NP N A,
CEROULTRH,
8. Front And Rear Knuckle Assembly ACE mmivem chooots savion
72k &V7Fy 71V I S Riols Dl Beswting

Rear Knuckle / V7+v71b
Left / &fil

Step 1

(Not Included) .
@RiciEaEn Ll
Cero Suspension Pivot Ball 5.2mm L=6.5 THYEEA. )
fd=R R Sa e 4 D
ERy FAR—)b 5.2mmL=6.5

AR—t—

/ Note: Please drop a bearing oil
each time before runs.

M3 x 6mm TEB IARTIVVITFAIVEE
4.8mm x 16mm 4.8mm x 16mm Button Head Screw FRICBEES LTLIEEL,
Ball End Ball End K2~y EZXH 11—

R—IbTV K 32mm Turnbuckle R—IbTV K R 4 <
32mm 2= I\v 7
M3 x6 x3mm

|
|
I
|
|
I
|
|
I
|
|
I
|
|
I
| Cero Universal
|
I
|

-~

X 2 Swing Shaf?
Cero Ultra Knuckle o a=n=%
R €aTIv kS Fy oI RAYGY %7 b
17.6mm
M -
Assembled View -
— M6 x 10 x 3mm
:%H_\L - g Bea)r(ingx M6 x 10 x 3mm
- N7V Bearing
-7 ’ NOPZi
_ -
-
-~
-~
-~
-~
- Cero Suspension Pivot Ball 5.2mm L=4.5
-7 EOHARYY Y

ERY FAR—IV5.2mm L=4.5

7 Step 2

Cero Ultra Outer
Shaft Hub 3mm

BM3X12|des tavIVbS T7U8—
utton Head Screw M3 x5x 1mm ¥+ 7 F\T73mm
REUAY FRTJ1— 0-Ring

oyvy

Assembled View
AR

Note : Please repeat steps for Right Side assembly.
THERBIAAOMBILERT Y TEEVELTEEL,

i

Cero Ultra Knuckle
Plate A x
h=1217
FvIIVTL—FA
M3 x6x3mm
Spacer
AR—H—

Cero Suspension Pivot
Ball 4.8mm

A YAV 3>
ERY FR—)IV 4.8mm

Note : Please repeat steps for Right Side assembly.
TEAE BIABOMEILIEA Ty TEBVRLTEE L,

-20-




RS> NN
CER O ULTREL

- o Almminom Chassis Edion
Parts Include / ®mIcE8H5/\—Y ACE i o
- D
2.5x 6 x 0.4mm E-Ring (8) @
0 25x6x04mmEY > 5 (8) \_/ Jﬂ'
. Shock Piston (4 Holes) (4)
o M2.9 x 1.9mm O-Ring (4) 3w I ERR(ER—IV) (4) Shock Top Plastic Cap (4)
M2.9x1.9mmOY > 7 (4) Yavi by ITFv v T (4)
(“ ' O-Ring gove“r (4) ww
BAG b6 0UYT7HhHN—(4) M3 x 22mm Shock Shaft (4)
Shock Silicon Cap (4) M3x22mm <> 3v o<+ 7 b (4)

< W <yl ~ W
Cero Big Bore Low Profile vavoyVaAvEyy 74

Absorber Ball Cap (4)
Ay IR 0-70774b e
T IYV—IN—FK—IbF+v T (4) M12.5 x 1.5mm O-Ring (4) ;

M125x 1.5mm Ol > % (4) I

' ' Bottom Cap (4) Upper Cover (4)

Aluminum Spring RhLFvy7(4) 7w IN—HIN— (4)
Base Cover 14mm (4)
TIWERTIV G
N—Z#/\—14mm (4)

O I Adjustable Ring (4)

-
N N

AIFAEY Y (4)
M1.4 x 14 x 20.5mm 5.75T Spring (2) Oil Shock Body (4)_ M1.4 x 14 x 20.5mm 6.0T Spring (2)
M1.4x14x20.5mm575TRFY V45 (2) FAWTY3IvIRT4 @4 M1.4x14x20.5mm 6.0T X7 % (2)

(Yellow C2.7) (White C2.6) )

u ‘ Watching the Oil Damper Assembly click here ‘

9. Oil Damper Assembly / Z1 V5 > 1\—DE T+ ACE i eosors saion

20 Jepan Iade IPalll Bearing
(7. A N | )
Shock Piston (4 Holes)
Step 1 Y39 sER kG F—I) Step 4 S Step 5 ]—m
N 1
2 ) " / 1 10mm i
E:-;i):ngx .4mm f, g/||13 Xk2§|TT Please pre-thread the ball end hole by using a M3 Screw.
7, Jnockohatt JYAVFAIWENMBHIC, KIMIZAEYTY—IVEEST.
¥avsvy 7t —ER—IF vy TR—IUTRy 7T BEW,
N
Cero Big Bore Low Profile
2.5%6x 0.4 Absorber Ball Cap
E_Ri):,gx mm O EYIR7 B—707741V == !
L EUDH ) TIV—N—R=IbF¥vvT ATTENTION
PLEASE

|
|
|
CORRECT
| h3d
0il Shock Body L S L - - =
FAWYavIRT— \
[ Ceramic Grease
| €SIV ITUR
|
| 0-Ring Cover
| . oYUV IHhnN—
| = Bottom Cap INCORRECT
\ /d\ R LFry T (=
~N

M12.5 x 1.5mm ~ g‘_zéﬁ]’;m'“m (

O-Ring ~ oys

oy ~ )27

Adjustable Ring ~
FREEY T S
\- > J

-21-



9. Oil Damper Assembly / 1 IV5 > 1\—DE T}

< P
CEROULTRL

ACE muminmm chassis @on
A Jepan Tiade Ball Pearing

Upper Cover
7 vIN—hIN—

4 g
ATTENTION
PLEASE I

Shock Top Plastic Cap
vavy by T TFvvT
#450 Silicone Ol 6\ Shock Silicon Cap

.

\

1.Fully extend the shock shaft until piston is at the bottom of shock body,

while holding the shock upright fill shock oil to the level shown on the diagram to the left.
2av oIy 7 hESIVT. ERMUBY IV IRT A —DRETITLTTEL,
BHILYav 7Yy 7 FESIWT. YavIFMIVEERITRTDESITEALTLEEL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
KD by TNEHGNBELSIC EXFVELTIRBHLTTEL. KEHESEBET.
EX M OBBHEGHETTTEN,

3.Fully extent shock shaft, top up shock oil if necessary and allow to rest for 5 minutes

or until all air bubbles have been removed.

BEYavIIVv T FESIVT. ERMUBYa v IRTAORETICLTTEL, BE
ThhE. YavIF/IVEHRELTTEL., KiEhHhaE3IT. 54<50Wravy
EBEVNTTEL,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.
Yav ) aAVF vy TEHBIC. Yav I RT A —IKBYHIFTTEL,
DEDFAIVHRNTREZOHDEFEDRRTT .

5.Fully tighten the cap and clean off any excess oil.
FrvTELODOYVEYFIFZEBHIDT. BhcA IV EER>OTTEL,

INCORRECT CORRECT

FER Q%=
Install shock silicon cap on to shock body in an angle as shown,
it is normal for excess oil to leak out.

YavIRTA—IlLyay o) aAVF vy TERYHITEEEIL
LEOFAIVHRNET. ThIREZDRKRTY.

s

Front / 7Ok

J

M1.4x 14 x20.5mm 5.75T
Spring ( Yellow C2.7)
RTYY

#450 U AVA AL YavoyyAvEvy7

Aluminum Spring Base Cover 14mm
TIWIRTY Y GR=ZB/N\—14mm

\ ,%Eﬁ

Assembled View

~

M1.4x 14 x 20.5mm 6.0T
Spring (White C2.6)
RT7IVVYG

@

Aluminum Spring Base Cover 14mm
TIVER T VG R=ZH/N—=14mm

J 7

-22-



Parts Include / ®mlcE&HB/I\—Y

ﬂ C € Almmfimomn Chassis Gdition

18mm Z2—>2/\v 7L (1)

4.8mm x 16mm Ball End (2)
4.8mmx 16mm R—JLIT > F (2)

P

M3 x 6mm Button Head Screw (5)
M3 x6mm RZ Ay FX7 1) 12— (5)

o

M3 x 6mm Flat Head Screw (6)
M3x6mm 735w bAY KXY 1) 12— (6)

e

M3 x 8mm Flat Head Screw (3)
M3x8mm 75y kAY FXZ 21— (3)

M3 x 10mm Button Head Screw (1)
M3 x10mm RZ Ay FX7 1) 12— (1)

BAG 7

M3x3mmEy FXT ) 1—(1)

MO0.6 x 4.4 x 6_4T Spring (2)
MO0.6 x4.4x6_4TRA T 9 (2)

-

Battery Housing_C (2)
Ny TV=I\TI2J C(2)

20 Japan iads Ball Bearing
e b 10
18mm Turnbuckle (1) M3 x 3mm Set Screw (1) 3mm Flat Head Washer (3)

3mm 75y kAY R v v—(3)

4.8mm Ball Stud L=6 (1)
4.8mm AR—JVAZ v FL=6(1)

Battery Housing_D (2)
Ny TV—=N\TI>%J D(2)

O)

M3 x 8_8mm Flat Head Screw (1)
M3x8 8mm73S vy Ay FXZ 1) a—(1)

O

Battery Housing_E (2)
Ny FTU—=I\TIVJ _E(2)

[OIEEFHINRATTEER

M3 x 1T6mm Set Screw (2)
M3 x16mm -ty F X771 1—(2)

N

Battery Housing_A (1)
Ny T)=I\TIVF A1)
Battery Housing_B (1)
Ny TU—=I\TIF B(1)

Cero Servo Mount (1)
taH—RII k(1)

u ‘ Watching the RC Unit Installation click here ‘

10. RC Unit Installation / RC. =y FOEIV{FILF

ﬂ C e Alominom Chassfls Gditlon
20 Japan iads Ball Bearing

P
Step 1

3mm Flat Head Washer
3mm 735y Ay FTy Y v—

P
=

3mm Flat Head Washer _ -
3mm 73y bAY ROy v — -

—

Cero Servo Mount
O H—RIIU b

Servo (Not Included)
H—RERIEEENTBYEEA. )

Y-

M3 x 8mm -

: Step 4

Flat Head Screw -
T7IY by FRYYa1—

Assembled View
#0357 X

16 °

Step 2

4.8mm
Ball Stud L=6
R—IVRZ Y FL=6

o
°

M3 x6mm
Button Head Screw
KAy FRIJa1—

Servo Saver 23T
H—REA/\—23T




ARNSS

u ‘ Watching the RC Unit Installation click here ‘ @@E/@i@@ﬁm
10. RC Unit Installation / RC=v ORIV ACE ot Sty St

200 Japan iade Ball Bearing

4 )

18mm Turnbuckle
18mm 22—y J)b

Om — = O

2.9mm

4.8mmx 16mm 4.8mm x 16mm .

Ball End Ball End Assembled View

K=V F R—IVIVF SH R

A2 hiva

Receiver ! H .
(Not Included)
Ly—nN—

(HREIEEFENTEYE A, ) — 40 x 40 x10mm Fan

(Not Included)

40 x40 x10mm 7 7 >
(HmIEEaEN
TEVEEA. )

ESC (Not Included)
ESC (HBRITIERFhTEYEEA. )

Double Sided Sticky Tape ————
mET—7

M3 x 10mm Button Head Screw
M3 x10mm RZ Ay FRY1)1— ———

Double Sided Sticky Tape
mET—7

M3 x 6mm
Flat Head Screw
75y ANy RRY)1—

2 Cable Duct At The Green Zone

ATTENTION GUY—S BT — D IVEBTT.

PLEASE

Cable Duct
r—2JIVER

-24-



10. RC Unit Installation / RC1='v FOEV{FIF

ACE mowinmm chassis @ion
20 Japan Iiade Ball Bearing

-

M3 x 6mm }'

Button Head Screw
REUAY FRY1)1—

M3 x 6mm
Button Head Screw

?/ REvAy FRHY1—

MO.6 x 4.4 x 6_4T Spring
MO0.6 x 44X 6_4TRA T >4

Battery Housing_D
Ny TY=INTIV5 D

= Battery Housing_C
NyTU—N\II25_C

M3 X 16mm
Set Screw
Yy bXYYa—

Battery Housing _B
Ny T)=N\IIVT B

M3 x 8_8mmFlat Head Screw ~
M3x8.8mm 73w kAY FXY 1) 21—

M3 x 6mm
Flat Head Screw
75y Ay FRY)1—

Battery Housing _A
Ny TU=INTIVT_A

M3 x3mm
Set Screw
Yy bR Ua—

Motor (Not Included)
64 Pitch 29T Pinion Gear E—2—(HAIIZEE
(Not Included) hTtesWEA. )
64Ky F2TE=ZF X7
(HRBICBEFATEYEEA. )

J

—
ATTENTION

PLEASE

10mm

-25-



ACE muminnm chassis @ifion
20 Jepan iade Ball Bearing

Parts Include / ®HGIcZ $HB/1\—Y

i, .~

PBEIIIIXITITTTTTTTD

Cut/Ahv k

o,

Flanged Nut - 4mm (4)
75IFw b -4mm (4)

Front Body Post (2)
7Y FRT4—KZ R (2)

‘m:nm

Cut/Av b

Rear Body Post (2)

V7RT4—KAF(2)

Upper Bumper Holder (1)
Ty IN—INVIN—=FRIVE— (1)

Cero Rear Graphite Body Plate (1)
O U7 IS4 M RTaTL— (1)

Aluminum Upper Bumper (1)

TPU Bumper (1) ;
TIVET v IN—INVIN—(1)

T+—LINVIN—(1)

\_

= N

M3 x 6mm Button Head Screw (4)
M3 x6mm RZ Ay FX5Y) 12— (4)

e

M3 x 8mm Button Head Screw (2)
M3 x8mmRZUAY FX71)1—(2)

(

M3 x 10mm Button Head Screw (2)
M3 x10mm REZ ANy FX7 1) 21— (2)

e

M3 x 8mm Flat Head Screw (4)
M3 x8mm 75w kA RRXY 1) 21— (4)

Bumper (1)
INVIN—(1)

u ‘ Watching the Front And Rear Body Post Assembly click here ‘

11. Front And Rear Body Post Assembly
787k &VTERT4— KA PORIF

ACE mominmm chassis @ion
20 Jepan lade Ball Bearing

( N

Aluminum Upper Bumper
TIVET v IN—INVIN—

REAIANY FRY1)1— \

TPU Bumper
T A—LINVIN—

Front Body Post
pA=PZ N

F4—KA b

Bumper

NZIN= M3 x 8mm
M3 x 8mm Flat Head Screw

Flat Head Screw l TS5y ANy FRYY)2—
7Y ANy FRY ) 21—

M3 x 6mm Front/ 70Ok \

Button Head Screw
REUAY FRY)1—
M3 x 8mm
Button Head Screw

Upper Bumper Holder
Ty IN—=INYIN—=KVE—

-26-



”_ =

PN S -

11. Front And Rear Body Post Assembly ACE s s s
707k & V7 RT1—KRAOM{FF A Span ol Dol Bazving

/ M3 x 6mm
)57
Button Head Screw

Rear Body Post REIANY KR 21—

UT7RT4—RA b 4 4

Cero Rear Graphite Body Plate
O U793 774 RT4TL—F Rear Body Post
UT7RT4—KAF

M3 x 10mm
Button Head Screw
REUANY FRY)1—

M3 x T0mm
Button Head Screw
REUANY KRY)1—

Flanged Nut - 4mm
757IF v k-4mm

Note : Please repeat steps for Right Side assembly.
TR BIAAOMEILIER T Y TEBELTEEL,

Final Assembled View

-27-




DRIVER =5, DATE 15 , 18 . 2822

FINAL POSITION (35585) BESTLAP (BfEEED
OrCUIT @w  PYC  [LASS @) ) gLinky

_w————@__ & NN
CEROULTRA

ACE mromizom chassis @iiron W pLacc e (] moor =w) ourooor =50 | [ OPENSTOCK
IB’ IBe:
A0 g [ads Bolll Bearing W 77ACH 53t asouaLroe®) [ canper vew) | L) MOOIFY
1/10 SCALE RADIO CONTROL TOURING CHASSIS W rracrion snEn [ HigH @) meorum ) [ sow 4%
SETUP SHEET W 7RACK CONDITION (535%) aars [ sumpy )
SOLID AXLE ,5,75 ’; vEs ABSORBER  wimes \Wii 4/ /5[4
S n -
(EHEEE) oL (E#) ALLHW[E UFPFPEFR I GREE) (B35) 5.0 o
O aom (tast) HINGFIN * 450
> (R ER) 3 3 o J— CAMBER ANDLE
- wrse HEX 2 3@ HoiES R o o
. THICKNESS 3.5 mm :
pupDY 3 BUMF 1.7 omr m
< 3]
GER) ST ypp e 1INKAGE SPRING (i) 1.1
ABSOREB TWIST BAR PLACED INNEF SFACER -; RIBIC ing _ L
SPACER b—d @ worrzonraL : 1 2o ellow DROOP (HEE(T72)
0 o BLADDER FOAM 16
U A O uverricm (HETEZ ) 16w
arpen ves L 00 M poumsro
2o BEAFING| PEBOUND (387%) (ﬁ%’éﬂtﬂﬁm)G 0
FOLLING HOUSING 0 % _ o
| Y SHIMS PER
C L) @ Tomm — || cosrer R TOE ANGLE (ﬁ;ﬁ) R
ACKERMAN SFACER LOWER WISHEONE SHIMS . 4 —

GEAR DIFF [ spool (&sh) LA R ol | RIDE HETGHT

L e " y 1 OIL (HR) R £
. nn
(R /B ) ROLLING # 430 e
5K e, SHIMS ; J———— m/)(%ggfmu
— ' HEX 2o N § 2 3 (@) HouES 15 o
Puddy 3.5 THICKNESS O f, 1.0 wmr .
_ N Yo |

(Fer8)

LOWEFR WISHBONE SHIMS SPRING (H56) SWAY BAR Pii5iR)
ABSORB Qs BODY j/i"’?t"”g _ 1.0
SPACER W SHIELD UFFEFR LINKAGE l e DROOP (HF+572)

0 ALLOWED INNEHR SPACER BLADDER FORM
pn7 (GHEITEERE) 1.8
. nnr
VES na
D DownsTop

,,,Em REBOUND (3%7%5) (R AL BRA)
BEARING 0 % 56—"”"
HOUSING

~ TWIST BAR PLACED
W& O HORIZONTAL  gpe N J— TOE ANGLE (%5)
X N O v SPAER Lo i ) 0 PR
REAR BODY POST
levele] PLACED

’ M HORIZONTAL
O /4 STRULTURE

M &/5 STRULTURE

O UERTICAL

O | ¥ ¥

v MOTOR MOUNT SCREWED FOSITIONING
@ GELT TENSION ALLOWED ‘

’

w SCREWED
M YES [] YES USED SET
Owno SCREW

FRONT THREAD 188 rmmn
REAR THREAD 187 ror

WHEELBASE 257 o1
WETGHT 1320 ¢

d S — |'|||||||H||||”.:“'
FRONT _QAUTT) SPUR GEAR (<) 88T I 64 PITCH IPIﬂIﬂﬂﬂ[ﬂﬂ(gﬂﬁ) 42T

s Rush Rush

LOMMENT:

MoToR (=&  MAGNUM 13.5 BATTERY (=it) |P 6000 MAH
(it 1) 36X

/

compPouno 36X I
THSERT <E7 7 <7 ESC (=#®)  HW XR10 Stock SERUO (tAmE) Power HD R15

/

/

(A& RE)
SET Bopy (=) Twister wine (R®)  Std
Ty FINAL DRIVE RATIO (&t) [SPUR/PINION X1.9]:1 = 3.98

Monster

i SET

TIRE TREATMENT  Trinity
(B oK) Monster




CERO ULTRA-ACE ) Final Gear Ratio Chart / (CERO ULTRA-ACE ) 774+ ILFT7 LA Fv—Fb

Raio No. OF 48 PITCH PINION GEAR
1.90 15 16 17 18 19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39 40 41 42 43 44 45 46
84 10.64| 9.98| 9.39| 8.87| 840 7.98| 7.60] 7.25[ 6.94| 6.65
83 10.51] 9.86| 9.28| 8.76] 8.30| 7.89] 7.51 7.17| 6.86]| 6.57| 6.31
82 10.39| 9.74| 9.16] 8.66| 8.20( 7.79| 7.42| 7.08| 6.77[ 6.49| 6.23] 5.99
R 81 10.26| 9.62| 9.05| 855/ 8.10[ 7.70| 7.33] 7.00| 6.69[ 6.41 6.16] 5.92| 5.70
m 80 10.13| 9.50( 8.94| 8.44| 8.00[ 7.60] 7.24| 691 6.61] 6.33] 6.08 585 5.63] 543
G 79 10.01] 9.38| 883| 834 790 751 7.15 6.82[ 6.53] 6.25| 6.00 577 5.56| 5.36| 5.18
78 9.88] 9.26| 8.72( 823| 7.80] 7.41[ 7.06| 6.74] 6.44] 6.18] 5.93| 5.70] 549 529| 511 4.9
m 77 9.75| 9.14| 8.61 8.13| 7.70f 7.32| 6.97| 6.65| 6.36] 6.10( 5.85| 5.63| 542| 523 5.04f 4.88] 4.72
o 76 9.63] 9.03| 849 8.02| 7.60| 7.22| 688 6.56| 6.28/ 6.02| 578 555 535 5.16] 4.98| 4.81| 4.66[ 4.51
n 75 9.50| 8.91| 838 7.92| 750 7.13| 6.79] 6.48| 6.20[ 594| 5.70| 548 528 5.09] 4.91| 475 4.60| 4.45 4.32
T 74 9.37| 8.79| 827 781 740/ 7.03[ 6.70] 6.39] 6.11| 586| 5.62| 541 521 5.02| 4.85 469 454 439 426 4.14
QO 73 9.25| 8.67| 8.16[ 7.71] 7.30| 6.94 6.60| 6.30] 6.03 5.78| 555 533 514 4.95| 4.78| 4.62| 4.47| 4.33] 4.20[ 4.08) 3.96
= 72 9.12) 855/ 8.05| 7.60| 7.20| 6.84[ 6.51 6.22| 595/ 570 547| 526 5.07] 4.89] 4.72| 456 4.41| 4.28]| 4.15 4.02[ 3.91 3.80
o 71 8.99] 843| 794 749| 7.10| 6.75| 6.42( 6.13| 587 5.62| 540( 519 5.00[ 4.82| 4.65| 450, 4.35] 4.22| 4.09| 397 385 3.75 3.65
[o'e) 70 8.87| 831 7.82[ 7.39] 7.000 6.65 6.33] 6.05| 578 554| 532 512 493 4.75| 4.59| 4.43[ 429| 4.16| 4.03[ 3.91] 3.80] 3.69] 3.59| 3.50
< 69 8.74| 819 7.71 7.28| 690 6.56] 6.24| 5.96| 5.70| 546 524 5.04| 4.86] 4.68| 4.52| 437 4.23]| 4.10| 3.97| 3.86] 3.75| 3.64| 3.54| 345/ 3.36
LL 68 8.61 8.08) 760/ 7.18| 6.80| 6.46| 6.15| 587 5.62| 538| 517| 4.97| 479 4.61] 4.46] 431 417 4.04] 3.92| 3.80| 3.69] 3.59| 3.49| 340 3.31 3.23
0 67 8.11 7.60 7.15| 6.76] 6.40| 6.08 5.79| 5.53| 5.29| 5.07( 4.86| 4.68] 4.50| 4.34| 4.19] 4.05| 3.92| 3.80] 3.68[ 3.58| 3.47| 3.38] 3.29( 3.20| 3.12] 3.04] 2.97
(o) 66 8.36| 7.84| 7.38] 6.97| 6.60] 6.27 597| 5.70| 545 523| 5.02| 4.82| 464 4.48| 432 418 4.05 3.92| 3.80[ 3.69] 3.58 3.48| 3.39] 3.30| 3.22| 3.14] 3.06| 2.99
Z 65 8.23| 7.72| 7.26| 6.86| 6.50| 6.18| 5.88| 5.61| 537 515| 4.94| 4.75| 457 441 4.26| 412 3.98 3.86| 3.74 3.63] 3.53| 3.43| 3.34] 3.25| 3.17[ 3.09] 3.01] 294 287
64 7.60] 715/ 6.76] 6.40| 6.08| 5.79| 553 5.29| 5.07| 4.86| 4.68| 450 4.34[ 4.19] 4.05| 3.92| 3.80[ 3.68] 3.58| 3.47| 3.38] 3.29| 3.20] 3.12) 3.04f 297 2.90| 2.83] 276
63 7.04)] 6.65| 6.30] 5.99| 5.70| 5.44| 520 4.99| 4.79] 4.60] 4.43] 428 4.13[ 3.99| 3.86| 3.74] 3.63| 3.52| 3.42| 3.33] 3.24 3.15] 3.07] 2.99] 292 285 2.78| 2.72| 2.66
62 6.54] 6.20] 5.89 5.61 5.35| 512| 491 4.71]| 4.53] 4.36] 4.21] 406/ 3.93| 3.80| 3.68 3.57| 3.46( 3.37| 3.27] 3.18] 3.10[ 3.02| 2.95| 2.87| 2.80| 274 2.68| 2.62| 2.56
Ratio No. OF 64 PITCH PINION GEAR
1.90 20.00 | 21.00 | 22.00 | 23.00 | 24.00 | 25.00 | 26.00 | 27.00 | 28.00 [ 29.00 | 30.00 | 31.00 | 32.00 | 33.00 | 34.00| 35.00 | 36.00 | 37.00 | 38.00 | 39.00 | 40.00 | 41.00 | 42.00 | 43.00 | 44.00 | 45.00 | 46.00 | 47.00 | 48.00 | 49.00 | 50.00 | 51.00 | 52.00 | 53.00 | 54.00 | 55.00 | 56.00 | 57.00 | 58.00 | 59.00 | 60.00 | 61.00 [ 62.00 | 63.00 | 64.00 | 65.00
112.00] 10.64| 10.13| 9.67| 9.25| 8.87| 851| 8.18] 7.88] 7.60| 7.34| 7.09| 6.86] 6.65
111.00| 10.55[ 10.04] 9.59| 9.17| 8.79| 8.44| 811| 7.81| 7.53| 7.27| 7.03| 6.80| 6.59 6.39
110.00| 1045 9.95] 9.50| 9.09] 871 836 804 7.74| 7.46| 7.21| 6.97| 6.74| 6.53] 6.33] 6.15
109.00| 1036 9.86| 941 9.00| 863| 828 7.97| 7.67| 740 7.14| 6.90| 6.68] 6.47| 6.28| 6.09] 5.92
108.00| 10.26] 9.77| 9.33| 8.92| 855 821| 789 7.60| 7.33| 7.08] 6.84| 6.62| 6.41 6.22| 6.04] 5.86| 5.70)
107.00f 1017 9.68( 9.24| 8.84| 847 8.13| 7.82| 7.53| 7.26| 7.01| 6.78| 6.56| 6.35| 6.16] 598 5.81| 565 549
106.00] 10.07) 9.59] 9.15| 876 8.39] 806) 7.75 746 7.19| 6.94| 6.71] 6.50| 6.29] 6.10] 592 575 559 544 530
105.00| 998 9.50| 9.07[ 867 831 798 7.67| 739| 7.13| 6.88| 6.65 6.44| 6.23] 6.05| 587 570 m.& 539 525 5.12
104.00| 9.88] 941| 898| 859 823) 7.90) 7.60[ 7.32| 7.06| 6.81| 6.59| 637 6.18] 599 581 m.E 5.34| 5.20| 5.07| 4.94
103.00( 9.79] 9.32| 890| 851| 815 7.83] 7.53] 7.25| 699| 6.75| 6.52| 6.31| 6.12| 593| 576 559 544| 529 5.15| 502 4.89| 4.77]
102.00| 9.69| 9.23| 8.81| 843| 8.08| 7.75| 7.45| 7.18| 6.92| 6.68| 6.46] 6.25| 6.06| 5.87| 5.70] 5.54] m.ﬁ_ 524| 510| 4.97| 4.85| 473] 461
2 [101.00] 960] 9.14] 872] 834] soof 768 738 7.11| 685 662 640| 6.19] 6.00| 582| 564 548 533 519 505 4.92| 480 468 457 4.46
A 100.00| 9.50| 9.05| 864 8.26| 7.92| 7.60| 7.31| 7.04] 6.79] 655| 6.33] 6.13] 594 576 559 543 mh& 5.14| 5.00| 4.87| 475| 4.63] 4.52 4.32
a_._-_% 99.00 | 9.41| 896| 855 818 7.84| 752 723 697| 6.72| 649| 6.27| 607 5.88| 570| 553 537 523| 508 4.95| 482 4.70| 459 4.48] 4.28] 4.18
98.00 | 9.31| 887| 846| 810| 7.76] 7.45| 7.16] 6.90| 665 642| 621| 6.01| 582 5.64| 548| 532 5.17| 5.03| 4.90| 4.77| 4.66| 4.54| 4.43 4.23| 4.14] 4.05
& o700 [ 022] 878 8.38| 8.01| 7.68] 7.37| 7.09] 6.83] 6.58| 636| 6.14] 595| 5.76] 558 542| 527| 512| 4.08] 4.85| 4.73| 4.61] 4.50] 4.39 4.19] 4.10] 4.01| 3.92
W 96.00 9.12| 869] 829 7.93 7.60] 730 7.02| 6.76] 6.51 6.29] 6.08] 5.88 5.70| 5.53| 5.36| 521 5.07| 4.93| 4.80| 468 4.56| 4.45| 4.34] 4.15| 4.05| 397 3.88] 3.80]
o) | 9500 9.03| 860] 820] 7.85| 7.52| 7.22| 6.94| 6.69] 645 622 6.02f 582| 564] 547| 531 516] 501| 488 475] 463 451 4.40| 4.30 410] 4.01| 392| 384 376 3.68
T 94.00 8.93| 850 812 7.77| 7.44| 7.14| 6.87| 661 6.38] 6.16] 595 576| 558 541| 525| 5.10| 4.96| 4.83| 4.70| 458 4.47| 4.36| 4.25 4.06) 3.97| 3.88| 3.80| 3.72| 3.64] 3.57
[3) 93.00 8.84| 841| 803 768 7.36| 7.07| 6.80] 6.54] 6.31] 6.09] 589 570 552| 535| 520 5.05| 4.91| 478 4.65| 453| 442| 431 4.21 4.02| 3.93| 3.84) 376 3.68] 3.61] 3.53| 3.46
= | 92.00 8.74| 832 795 760 7.28| 6.99| 6.72| 6.47| 6.24]| 6.03| 583| 5.64| 546 530| 514 4.99| 4.86| 472| 4.60| 448 437| 426| 4.16 397 388 3.80| 3.72| 3.64] 3.57] 3.50| 3.43| 3.36
m 91.00 865 823 7.86] 7.52| 7.20| 6.92| 6.65| 6.40| 6.18] 596| 576 558 540| 524 509 4.94] 480 4.67| 455 443| 432[ 422] 412 3.93] 384) 376| 3.68] 3.60] 3.53| 3.46] 3.39] 3.33| 3.26]
<t [ 90.00 8.55| 8.14| 7.77| 7.43| 7.13| 6.84| 658 6.33] 6.11] 590| 570 5.52| 534 5.18] 503 4.89] 475 462| 450 4.38| 428 4.17| 4.07 3.89] 3.80] 3.72| 364 3.56| 3.49| 3.42| 3.35| 329 3.23] 3.17]
© | 89.00 8.46| 805 7.69] 7.35| 7.05| 676 6.50| 6.26| 6.04| 583| 564 545 528 512 4.97| 4.83] 470 4.57| 445 434 423 4.12] 403 384] 3.76| 368 360| 3.52| 345 338 3.32] 3.25| 3.19] 3.13| 3.07,
L. | 8300 | 836 7.96| 7.60| 7.27| 6.97] 6.69| 6.43| 6.19] 597| 577 557[ 5.39] 5.23] 507 4.92| 478 4.64[ 4.52| 440] 429] 418 4.08[ 3.98 3.80| 3.72| 3.63] 3.56| 3.48| 3.41| 3.34| 328 322 3.15| 3.10[ 3.04| 2.9
o 87.00 827 787| 7.51] 7.19] 6.89 661 6.36] 6.12] 590 570| 551 533 517| 5.01| 4.86| 4.72| 4.59| 4.47| 435 424 413 403] 394 376] 3.67| 3.59] 352| 344 337| 331| 3.24] 3.18| 3.12| 3.06] 3.01] 295 2.90
O |8600| 817 7.78] 743 7.10| 6.81] 6.54 m.NM_ 6.05| 584 563 545 527| 5.11| 4.95| 4.81| 4.67 A.& 442 430] 419 4.09[ 399] 3.89 371| 3.63| 3.55| 3.48| 3.40| 3.33| 327| 324 3.8 3.12| 3.06| 3.01| 2.95| 2.90| 2.85
Z [ 85.00 769 7.34] 7.02| 673 646| 6.21| 598 577| 557| 538 521] 505 4.89| 4.75| 4.61| 4.49| 4.36| 4.25| 4.14| 4.04] 3.94| 3.85 367] 3.59] 3.51| 344| 336 330 323 3.17| 3.11| 305 2.99| 294 2.88| 283 278 274
84.00 7.25| 6.94] 665 638 6.14] 591| 570 550| 5.32| 5.15| 4.99| 4.84] 4.69| 4.56| 4.43| 4.31] 420 4.09] 3.99] 3.89] 3.80 3.63| 3.55| 347| 340| 333 3.26| 3.19| 3.13| 3.07| 3.01] 296| 290 2.85 2.80] 2.75] 2.71] 266
83.00 6.86] 6.57]| 6.31] 6.07| 584| 563 544| 526| 5.09| 4.93| 4.78| 4.64| 4.51| 4.38| 4.26| 4.15] 4.04]| 3.94] 3.85| 3.75 358 3.50| 343| 336| 329 3.22] 3.15[ 3.13| 3.07[ 3.01] 2.96| 2.90| 2.85| 2.80| 2.75] 2.71] 2.66] 2.62
82.00 6.49| 6.23| 5.90| 577| 556 537| 519| 5.03| 4.87| 4.72| 4.58] 4.45| 4.33] 4.21| 4.10] 3.99| 3.90| 3.80[ 3.71 354| 346 339| 331| 325 3.18| 3.12| 3.05| 3.00] 294| 2.89| 2.83| 278 2.73| 2.69| 2.64| 2.60| 2.55 2.51
81.00 6.16] 5.92| 570| 550 531] 513| 4.96] 4.81| 466| 453] 440 428 4.16] 4.05| 395 3.85| 3.75| 3.66 350 342| 335 327| 321 3.14] 3.08[ 3.02] 296 2.90| 2.85| 2.80| 2.75| 2.70| 2.65| 2.61| 2.57| 2.52| 2.48| 2.44
80.00 5.85| 5.63| 543 524| 507 4.90| 4.75| 4.61| 4.47| 4.34]| 422 4.11] 4.00[ 3.90| 3.80] 3.71| 3.62, 345 338 330 3.23] 3.17| 3.10] 3.04] 298] 2.92| 287| 281] 276| 271] 267 262 2.58] 2.53] 2.49| 245 2.41] 2.38
79.00 556 5.36] 518 500 4.84] 469 455] 441 429 4.17[ 4.06| 3.95| 3.85| 3.75| 3.66] 3.57] 3.41| 3.34| 3.26] 3.19] 3.13| 3.06) 3.00( 2.94| 289 2.83| 278 2.73| 268 2.63] 2.59| 2.54| 250 246| 2.42| 238 235 231
78.00 529| 511 4.94| 478| 4.63] 449 4.36] 4.23] 4.12| 4.01| 3.90| 3.80] 371 361 3.53 3.37| 3.20| 322| 3.15] 309 302 296] 291| 3.15] 2.80] 274] 269] 265 2.60] 2.56] 251| 247] 243 239 235 2.32] 228
77.00 5.04| 4.88| 4.72| 457| 4.43] 430] 4.18| 4.06] 3.95| 3.85| 3.75| 3.66| 3.57| 3.48 3.33] 325 3.18| 3.11] 3.05| 2.99| 293| 2.87| 281 276] 2.71| 2.66| 2.61| 257 252| 248] 244 240 236 2.32| 229| 225
76.00 481 466| 4.51| 438 425 4.13| 4.01] 3.90| 380 3.70] 361 352 344 3.28] 3.21] 3.14] 307 3.01] 295 289] 283] 278 2.72| 2.67| 263 2.58] 2.53| 249 245 241| 237 233 229 226] 2.22
75.00 4.60 4.45] A.wM_ 4.19] 4.07| 396 3.85| 3.75| 3.65] 3.56| 3.48| 3.39 3.24| 317 3.10| 3.03] 297 291 285] 2.79] 2.74| 269| 2.64| 259 2.54| 250 246 242| 238 234 230 226 223] 219
74.00 439 426 414 4.02] 391 380 3.70] 3.61] 3.52] 3.43] 3.35 3.20] 3.12| 3.08] 2.99] 2.93| 2.87)| 281 276] 2.70] 265 2.60] 2.56| 2.51| 247) 242| 238) 2.34| 230 2.27| 223 N.No_ 2.16]




Spare Parts & Optional Parts /| AN7/I\—") & #7237+ Ivix—Y

o

>

3
'3

$88es

it
S

S
OO
O

©

©
O

©
©

3RAC-BE4816/V3

3RAC-BS48032/TE 3RAC-BS4806/TE 3RAC-ER1003 3RAC-ER2506 3RAC-P5 3RAC-P3
4.8mm Ball Cap Set 7075 Aluminum 4.8mm 7075 Aluminum 4.8MM E-Clip 1.0x3x 0.2 - 10pcs E-Clip 2.5x6x 0.4 - 10pcs P50 Ring (4.8 X 1.9mm) P3 ORing (2.8 X 1.9mm)
-16mm_V3 L=3.2 Roll Bar Ball Ball Stud L=6 (10 pcs) EZ Yy 71.0 (WZ) x3 EZ 1w 725 (WFE)x6 (5pcs) (5pcs)
48mm R—)bF vy T b (10pcs) - Teflon Coated - Teflon Coated (5MZ) x0.2 (BE)-108 (5MZ) x0.4 (B E)-108 P50-1) % (48X 1.9mm) P30-1 >4 (28X 1.9mm)
-16mmV3 ;wsz%sogmm};zgsz—“wp;a’ g;sn?nw(]zoafgm R—IVZRBRY K (5pcs) (5pcs)
R— -7 — k3 -
%250 ¥2000 FoEvatsevs ¥1530 ¥250 %150 ¥150 ¥150
S
> @ o % ng'qb
iy
S Vo © (e @
S 0| ® || @ |
3RAC-DP09 SAK-C101 SAK-C101/A SAK-C101/B SAK-F79A SAK-F79B SAK-F79/V2
Big Bore Piston 1.1x 4 Gear Differential Set Gear Differential Housing M3.6x9.5x 0.1 Spacer Metal Differential Gear Set Metal Differential Gear Set Metal Differential Gear Set
EvIRT7EVA R For 3RACING Cero For 3RACING Cero --For 3RACING Cero 10T For SAK-F79 18T For SAK-F79 (10T &18T)
1.1x4 3RACING Cero A 3RACING Cero A 3RACING Cero SAK-F79 A SAK-F79 ARVTIETEY b
LAY S FT77FT7EY b tOovibh> M3.6x9.5x0.1 ARIWVTIFTEY 10T ARIVTIFTEY M8 (10T &18T)
¥680 ¥3600 F7PF7NYIVS  ¥800 AN—H-— ¥600 ¥510 ¥ ¥1190
SAK-C101/C SAK-C101/D SAK-C101/E SAK-C102 SAK-C103 SAK-C104 SAK-C104/AL
Front Pulley Housing Diff. Outer Joint 2mm SAK-C101/E Diff. Outer Joint Front Solid Axle Main Body Centre Pulley 20T Main Graphite Chassis Aluminum Main Chassis 2mm
For 3RACING Cero Ultra For 3RACING Cero FWD 2mm For Cero Sport For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
taovibk> 7av b 3RACING Cero FWDF 3RACING Cero Sport f 3RACING Cero Ultra 3RACING Cero Ultra 3RACING Cero Ultra 3RACING Cero Ultra Fi
T=)=N\yIVy TI7TIR=T34Y F2mm TITUR=J34Y F2mm 7avbvUy R79 RV Y a—=7—1)=20T AV ITIT7A b= AV GIT7A b=
¥600 ¥1000 ¥1000 Ak ¥2000 ¥2400 ¥8000 ¥8000
SAK-C105 SAK-C105/V2 SAK-C106 SAK-C107 SAK-C108 SAK-C109 SAK-C110
Graphite Lower Wishbone Graphite Lower Wishbone Rear Graphite Lower Wishbone Front Lower Damper Ball Mount ~ Rear Lower Damper Ball Mount  Suspension Pivot Bushing 4.8mm  Suspension Pivot Bushing 5.2mm
For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero Ultraf 3RACING Cero Ultrafd 3RACING Cero Ultraf 3RACING Cero Ultraf 3RACING Cero Ultrafg 3RACING Cero Ultrafl 3RACING Cero Ultrafg
55774 P 55774 O — V795774 b T 7Yk FMIEVIN— Y7 FREVIN— EAYARY Y3V ERY LOYARYY 3V ERY
Yoy vak—y  ¥2000 v wvak—>  ¥2000 Yavvak-—r ¥2000  K-uwuyvh o ¥2000  A-uwuvE o ¥2000  Fv¥vF48mm o ¥600  Jyv452mm ¥600
SAK-C111 SAK-C112 SAK-C113 SAK-C116 SAK-C117 SAK-C118 SAK-C118/A
Downstop Mount M5 Bowed E-Ring M6 Bowed E-Ring Aluminum Bulkhead Aluminum Motor Mount Spur Gear Locker Titanium Spur Gear Locker
For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero UltraFg 3RACING Cero Ultrafj 3RACING Cero UltraFg 3RACING Cero Ultrafj 3RACING Cero Ultraf 3RACING Cero Ultra/ 3RACING Cero UltraF
AAYVAPYTIUV b M5STEY 5 M6STEY > £ATFIVINVIAY K TATIVIE-E-RYYE LR ZAN-FTOY - FRY AN-FT Oy -
¥460 ¥460 ¥460 ¥ ¥3200 ¥600 ¥1000
& Q| v
SAK-C119 SAK-C120 SAK-C121 SAK-C122 SAK-C123 SAK-C124 SAK-C125
Motor Mount Battery Spacer Belt Tension Nut Differential Bearing Housing Differential Bearing Housing Steering Post M8.5 x 12.5 Steering System Twist Bar 19mm
M2.5 x4 x 6 For 3RACING Cero For 3RACING Cero High Profile For 3RACING Cero Low Profile For 3RACING Cero For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra
3RACING Cero UltraF 3RACING Cero UltraF 3RACING Cero UltraF§ 3RACING Cero UltraFj 3RACING Cero UltraFj 3RACING Cero UltraF 3RACING Cero UltraF§
E-2-IUV M NyT— k=217 S RaV |2 EOVIVRS TATNTYYY QIS T4IRTYVS €A RFTUVI RAE CARTFTIVT YRT L 20 YA X FA=19mm
AR—H—M2.5x4x6  ¥400 FvvavFvb  ¥400 N\YIVINATATTAIL NIy a-7a77410 M8.5x12.5 ¥800 ¥3000 ¥800

¥400

¥400



Spare Parts & Optional Parts /| AN7IN—") & 7 aFIvix—"

N

SAK-C126 SAK-C127 SAK-C128 2AK6C1U30 beck 55 SAK-C130A SAK-C131 SAK-C131A
Front Shock Tower Rear Shock Tower Bulkhead Cover Standard raphite Upper Deck One Piece Graphite Upper Deck_55 o
For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra For 3RACING Cero Ultra 'FVE,. §§,{’c‘;ﬁg’&if,ku‘*.f,'§ screw “Bﬁtxsife”wa?;‘r"gé’;’c".ﬁ,?f;ﬁ
3RACING Cero Ultraf 3RACING Cero UltraF§ 3RACING Cero Ultraf 3RACING Cero Ultraf 3RACING Cero Ultrafg 3RACING Cero Ul 3RACING Cero Ul
: z S w0 RS O rS ero UltraFd eroUltrafd
tovibh> ‘tD?}l/l‘? RIVIAY R AN— 55774k IVE—-2 45577 M3x57 v IN\—=TvF M3X5FZ2Y TyIN—TyvF
7OV bYavI487g UPYavy87— NN L 7277 NS e
¥2400 ¥2400  REVE-F ¥2000 Tyr—FvEss  ¥2200  shFun-Fuxss ¥2200 BIVEERY ¥8o0 * 4 ¥1000
SAK-C132 SAK-C133 SAK-C134 SAK-C135 SAK-C136 SAK-C137 SAK-C138A
Ball Joint 4.8 Stabilizer Set Front Upper Wishbone Upper Wishbone Spacer Front Upper Wishborn Ball Cap M4 x 16 Turnbuckle Suspension Pivot Ball with Screw
For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero O e sero For 3RACING Cero mmxS2m (Steel)
3RACING Cero UltraF 3RACING Cero UltraF 3RACING Cero UltraFd 3RACING CeroUltraf S 15 50 pyry - 3RACING Cero Ultrafi 3RACING Cero UltraFd
€AYV S CAZRESAF—y b €0 7ay 7 y- ERTYR=G4y 7R Ry Max16%2—2 1%y 71 O HANYY 3 VERY
F=bIa17 148 ¥600 ¥1000 vrvvak-r  ¥1000 AN ¥600  f—p#vy752mm  ¥600 ¥800  FA-LEY4smmx52mm ¥1000
SAK-C138B SAK-C140 SAK-C141 SAK-C142 SAK-C143 SAK-C144 SAK-C145
Suspension Pivot Ball with Screw Knuckle Plate Knuckle Outer Shaft_Hub_3mm Outer Shaft_Hub_3.5mm Outer Shaft_Hub_4mm M3x5x10Ring
6.5mm x 5.2mm (Steel) For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero
S et 3RACING Cero Ultrafs 3RACING Cero Ultrafs 3RACING Cero Ultra/f 3RACING Cero UltraFf 3RACING Cero Ultra/® 3RACING Cero UltraFd
e HARYY 3 Ry €Ayt €Ay ks Fy oL €AYV RS TR~ €Oy RS TYE— €Ay ks 78— M3x5x1 0 >4
FR—VZT 65mmx52mm ¥1000 FvZIVTL—h ¥1800 ¥2400 Y+Z7bNAT3mm  ¥1600 ¥+ 7 bAT35mm ¥1600 v 7 bN\T4mm  ¥1600 ¥400
0‘ & O
SAK-C146 SAK-C147 SAK-C147A SAK-C147B SAK-C147C SAK-C147D SAK-C147E
Body Shield Upper SSK Shaft SSK Outer Shaft SSK Main Shaft SSK Swing Shaft Set SSK Main Shaft Drive Shaft Bush
For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero For 3RACING Cero FWD For 3RACING FWD For 3RACING Cero
3RACING Cero Ultraf 3RACING Cero UltraF 3RACING Cero Ultraf 3RACING Cero UltraF 3RACING Cero FWDF 3RACING Cero FWDF 3RACING Cero A
Oy ks +0ssky v+ 7 b +OSSK7 I 2— %7 b LASSKAL YT+ T b SSKRAVGY+7 by b LOSSKAL VY% T b 0 FSA47Y+7bTyva
BTV ET I 800 ¥3000 ¥1000 ¥1600 ¥3000 #1600 ¥600
SAK-C148 SAK-C148B SAK-C148C SAK-C148D SAK-C149 SAK-C150 SAK-C150A
Universal Swing Shaft Universal Swing Outer Shaft Rear Swing Shaft Axle Housing ~ Universal Swing Main Shaft 2mm Rear Upper Wishbone Big Bore Low Profile Absorber  Big Bore Low Profile Absorber
For 3RACING Cero For 3RACING Cero For 3RACING Cero Pin For 3RACING Cero Sport For 3RACING Cero For 3RACING Cero Spring Base For 3RACING Cero
3RACING Cero 3RACING Cero 3RACING Cero A 3RACING Cero Sportf 3RACING Cero 3RACING Cero A 3RACING Cero A
O 1=A—H) €0 1=R—H)L UTAA VG957 T g;;\;z';mf’jt{)’hw €O UTT Yy IN— tﬂjt“/;m;'b Sy ’cﬂjt“/;fr\;'b Sy
POV T AN RAVITIE—Y 0T b YRIVNGI VY E Ty ak—y A=70774VT77Y=N= O=7A77AIVT IV~
%2800 / $1000 %600 %600 v %800 ¥7000  —27025~—2 ¥1600
SAK-C1508 SAK-C150C SAK-C150D SAK-C150E SAK-C150F SAK-C150G SAK-C151
Big Bore Low Profile Absorber Big Bore Low Profile Absorber  Big Bore Low Profile Absorber  Big Bore Low Profile Absorber Big Bore Low Profile Absorber Big Bore Low Profile AbsorberORin  Seryo Mount
Ball Cap For 3RACING Cero Main Body For 3RACING Cero Diaphragm For 3RACING Cero Shaft M3 x 22 For 3RACING Cero ~ Adjustable Ring For RACING Cero 12,5 1.5 For 3RACING Cero For 3RACING Cero Ultra
3RACING Cero 8 3RACING Cero B 3RACING Cero 3RACING Cero F3 NG oo 3RACING Cero 3RACING Cero Ultra /i
EnEy iKY Ey SRR knEyiky neyiRT e Ry RY—HIIV b
O-787 7477V~ 7= \EF 4 =707 7 4V 7TV~ A=7R77 4177V~ Re75v R8I 9s B AT TTY I
R=R—lbFvy7  ¥800 ¥3000 f-5775L  ¥600 /A—v7RM32 %1200 ¥800 077 ¥2600

¥300



OEICIAAWAREHOUSE@.

WINIWESRACING:SHOR

Dmmens

Copyright @ 2023 World Space CAD Industrial Co., Ltd. / Z#E iz HiiE 2



	KIT-CERO ULTRA-ACE_01
	KIT-CERO ULTRA-ACE_02
	KIT-CERO ULTRA-ACE_03
	KIT-CERO ULTRA-ACE_04
	KIT-CERO ULTRA-ACE_05
	KIT-CERO ULTRA-ACE_06
	KIT-CERO ULTRA-ACE_07
	KIT-CERO ULTRA-ACE_08
	KIT-CERO ULTRA-ACE_09
	KIT-CERO ULTRA-ACE_10
	KIT-CERO ULTRA-ACE_11
	KIT-CERO ULTRA-ACE_12
	KIT-CERO ULTRA-ACE_13
	KIT-CERO ULTRA-ACE_14
	KIT-CERO ULTRA-ACE_15
	KIT-CERO ULTRA-ACE_16
	KIT-CERO ULTRA-ACE_17
	KIT-CERO ULTRA-ACE_18
	KIT-CERO ULTRA-ACE_19
	KIT-CERO ULTRA-ACE_20
	KIT-CERO ULTRA-ACE_21
	KIT-CERO ULTRA-ACE_22
	KIT-CERO ULTRA-ACE_23
	KIT-CERO ULTRA-ACE_24
	KIT-CERO ULTRA-ACE_25
	KIT-CERO ULTRA-ACE_26
	KIT-CERO ULTRA-ACE_27
	KIT-CERO ULTRA-ACE_28
	KIT-CERO ULTRA-ACE_30
	KIT-CERO ULTRA-ACE_31
	KIT-CERO ULTRA-ACE_32
	KIT-CERO ULTRA-ACE_34

